T 8BS (% /Lower shaft mechanism
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T EhR8{%/Lower shaft mechanism

NO. | mame |us T DESCRIPTION
PARTS NO. | QTY

1 |60328 1 | TEHETAZIL BUSHING, F ;L-SHAFT

2 |BS07333 1 | FEAARILEDRAT PIPE, 4

3 160326 1 | FEA IS —IL(FD OIL SEAL

4 |60368 1 | FEhARIL () BUSHING, B :L-SHAFT

5 60327 1 | FEA 1L —IL(R) OIL SEAL

6 |61509 1 | FEh LOWER SHAFT

7 |61510-C 2 | TEARTY 5 HT5—(4R) LOWER SHAFT BEARING COLLAR ASSY

8 |37185 4 [ FTERFTUYLTHT—IE SCREW M6X0.75 L=6

9 (61544 2 | FEHFv— LOWER SHAFT GEAR

10 [28031 2 | F#¥v—1t SCREW M6X1 L=14

12 |B144875 1 k&m0 PLUNGER

13 |BS38268 1 |{#doox7yy SPRING, COMPRESSION

14 |BS38442 1 |#manthl SCREW 6.35X40 L=5

15 [60369 1 [FTRILET—1 ($8) BELT PULLEY ASSY, LOWER

16 |10615 1 | F7—y—iEh SPRING, LOCK LEVER

17 (10616 1 | F7—)—% LOCK LEVER

18 |10617 1 | FF—U—/pJI RATCHET

19 [10618 1 |FF—y—iEfE CONNECTING LINK

20 |10620 1 | F7—U—EVEY PIN, COTTER

21 [10614 1 | F7—)—iRlEREE SHAFT, SPRING

22 110613 1 | F7——#2Ey LOCK LEVER SHAFT

23 |271170 2 | FTRILT—Yy1k SET SCREW, SOCKET (CP) M5X0.8 L=6

24 110619 1 |FT—=U—RTYY SPRING

25 160370 1 | FRILRT = —ikE BELT SHAFT, LOWER

26 |37026 1 | FRILEES#EELEA) SET SCREW, SOCKET (CN) M6X0.75 L=8

27 |37185 1 | FARILRESEELLB) SET SCREW, SOCKET (CP) M6X0.75 L=6

28 28043 1 | FéhA%LENDIE SET SCREW, SOCKET (CP) M6X1.0 L=10

29 (36322 1 |%REIYAHL THREAD TRIMMER CAM

30 [61520 2 |(HREYAHLaE SET SCREW 1/4X28 L=10

31 |70161 1 | F#h>— LOWER SHAFT COLLAR

32 |12435 2 [F#HhS—1b SET SCREW 11/64X32 L=6.5
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14, #t#k B /Throat plate and throat plate base
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$t#. #HHR Lt B /Throat plate and throat plate base

NO. | mreEe |uE LEES DESCRIPTION
PARTS NO. | QTY
1 36907 1 |$HRtE THROAT PLATE BASE
2 [12120 4 |#fRLtELL THREAD PLATE BASE SCREW 7.85X20
3 12136 4 |$HEEXEETYIo— WASHER
4 136974 1 |#HREE (B(1/4" ~3/8" IBHE) THROAT PLATE SUPPORT (FRONT)(1/4"~3/8") (Std.)
5 |14024 2 |#=E DIk SCREW 3/16X32 L=9.5
6 |36974 1| EHREE (#)(1/47 ~3/8")(FEHE) THROAT PLATE SUPPORT (REAR)(1/4”~3/8") (Std.)
7 (14024 2 |#HEFRE ()L SCREW 3/16X32 L=9.5
8 |36971 1 |&HR T4 (80) (1747 ~3/8" YHBHE) THROAT PLATE SUB-COVER (FRONT)(1/4” ~3/8") (Std.)
9 [14013 2 |#iRTFHRGEND L SCREW 9/64X40 L=5.5
10 {36971 1 |EHE T (#)(1/47 ~3/8" HELE) THROAT PLATE SUB-COVER (REAR)(1/4”~3/8") (Std.)
11 |14013 2 |[E#HETFHR () L SCREW 9/64X40 L=5.5
12 |40535 1 |&8HE (1/47)(3EHE) THROAT PLATE (1/4”) (Std.)
13 |4094 2 |$HFLE THROAT PLATE SCREW M4X0.7 L=5.0
14 (14026 1 |[#HEEETIILE FELT
15 [12128C 1 [FEViIRADT< () FEED PLATE SLIDE BLOCK COMP.
16 [12128 1 |ZEYREDT< FEED PLATE SLIDE BLOCK
17 [12129 1 |EYiRfETI<HhlE FEED PLATE SLIDE BLOCK SCREW STUD
18 |6339 1 |ZEYRFIVIE FEED PLATE SLIDE BLOCK SCREW
19 |13076-01 1 |#EYEAT <R vk NUT 7/32X32
20 |10703 1 [EYIRAIIRhLES7vv— WASHER
21 |61530 1 ViR FEED PLATE
22 40515 1 FEYE (1/47)(EH#) FEED DOG (1/4") (Std.)
23 [10561 1 |#EysEi: FEED DOG SCREW 11/64X32 L=6.5
24 [14507 2 |EYiREX FEED PLATE SUPPORT
25 114013 4 |EYIREzIE FEED PLATE SUPPORT SCREW 9/64X40 [=5.5
26 [14513 1 |#HR LB HAA—(F03/16" ~5/16"XIZHE) |THROAT PLATE BASE COVER (FRONT) (Std.)
27 [14013 4 |$HRtEHAA—EDIE SCREW 9/64X40 L=55
28 14513 1 |t B h/ 3 —(#)(3/16" ~5/16")(HEHE) | THROAT PLATE BASE COVER (REAR) (Std.)
29 14013 4 |#irtEH/ —(#)E SCREW 9/64X40 L=55
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H< X H (FH). h</Hook saddle (right) and hook
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A< E (H). 537 /Hook saddle (right) and hook

NO. | mREe |uE i DESCRIPTION
PARTS NO. | QTY

1 [34315 1 |FRE> BOBBIN

2 40854 1 |h<(R) HOOK COMP.

3 |36902-01 1 |9Ah< HOOK (BODY)

4 |30502-13 1 | RS2, THREAD GUARD

5 |30502-14 2 A=) THREAD GUARD SCREW

6 |16407-05 1 |32 NEEDLE GUARD

7 |16407-06 2 |&Z=iRiE NEEDLE GUARD SCREW

8 |34754-03 1 |RA~< BOBBIN CASE (BODY)

9 |34314-10 1 |RF\FF/ R BOBBIN CASE TENSION SPRING

10 |16407-12 1 | RBFAARFFHRLE BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 1 |HRIAF/ 1k SCREW  UNF No. 4X40

12 |14505-03 1 |RA<WMzZ (V/FH) HOOK GIB

13 |16407-04 3 |RATI|ZHL HOOK GIB SCREW

14 |14005-17 1 |h<EsHFERl HOOK SCREW

15 |14005-19 1 (fAhTozLk FELT

16 |14005-18 3 |A=LE HOOK SET SCREW

17 |34754-01 1 |ZTERFALL/AAR ANTI-SPIN SPRING

18 |36905 1 |A<H/AA—() HOOK COVER COMP.

22 [14013 2 |Avh—1k HOOK COVER SCREW  9/64X40 L=55
23 |37250 1 |B=hNA—BZ AR HOOK COVER SPRING

24 |37251 1 |A<Hh A A—Z /A \RLE HOOK COVER SPRING SCREW M3X0.5 L=b.0
25 (14032 1 |REy—AF—TF+— BOBBIN CASE OPENER

26 |14008 1 |hxxE&EZz VR FELT

27 36904 1 |h<xt& HOOK SADDLE

28 |12110 2 |hvxtELE HOOK SADDLE SCREW  7.85X20 L=26.0
29 [12136 2 | hrEELETYI— HOOK SADDLE SCREW WASHER

30 |61514 1 |h<Eh HOOK DRIVING SHAFT

31 [14010 1 |h<ET7oILk FELT

32 |61545 1 |AvEXv HOOK DRIVING PINION (SPIRAL)

33 |18028 2 |h<#¥v—it SET SCREW M5X0.8 L=5

35 (14033 1 [FA—TF+—=X BOBBIN CASE OPENER FORK

36 |15055 1 |[A—FF—=Xit PINCH SCREW  11/64X32 L=9.0

37 |61554 1 [l OIL WICK 4X4 L=260

39 [61515. 1 |h7EhS— HOOK DRIVING SHAFT COLLAR

40 (18028 2 |h<#h>—I1k SET SCREW M5X0.8 L=5

41 [61553 I =y A v OIL TUBE ®5 L=80

._.1 6_




AR LT E(E) . < /Hook saddle (left) and hook




H< T E(E). 737 /Hook saddle (left) and hook

NO. | MeEE |&m e DESCRIPTION
PARTS NO. | QTY

1 [34315 1 |/RE> BOBBIN

2 40854 1 |[A<E) HOOK COMP.

3 |36902-01 1 |4#h< HOOK (BODY)

4 |30502-13 1 [RZHR THREAD GUARD

5 [30502-14 2 |{REFRIE THREAD GUARD SCREW

6 |16407-05 1 |#524R NEEDLE GUARD

7 |16407-06 2 |$ZiR1E NEEDLE GUARD SCREW

8 |34754-03 1 |RH< BOBBIN CASE (BODY)

9 [34314-10 1 |REEFAR BOBBIN CASE TENSION SPRING

10 [16407-12 1 | RFAFARATHRC BOBBIN CASE TENSION REGULATING SCREW
11 |16407-11 1 |RFFAARLE SCREW UNF No. 4X40

12 |14505-03 1 |RA<WZ (V/F) HOOK GIB

13 |16407-04 3 |"AATHZARL HOOK GIB SCREW

14 |14005-17 1 |AvE &Rl HOOK SCREW

15 |14005-19 1 |AAh<Tx)LE FELT

16 |14005-18 3 |A<LiE HOOK SET SCREW

17 |34754-01 1 |Z=gxBhib /A ANTI-SPIN SPRING

18 [36905 1 |Hh<Hh A —(5R) HOOK COVER COMP.

22 [14013 2 |ATHh A —1k HOOK COVER SCREW  9/64X40 L=55
23 37250 1 |A<hA =z, HOOK COVER SPRING

24 37251 1 |[ATH A=z AR IE HOOK COVER SPRING SCREW M3X0.5 L=5.0
25 (14032 1 |RE Yy —RA—TFH— BOBBIN CASE OPENER

26 |14008 1 |AvxE7z)Lk FELT

27 136904 1 |AXLTE HOOK SADDLE

28 [12110 2 |hxELL HOOK SADDLE SCREW  7.85X20 L=26.0
29 (12136 2 |hvxB1ET7viv— HOOK SADDLE SCREW WASHER

30 |61514 1 |H<s HOOK DRIVING SHAFT

31 (14010 1 |h<&EooLk FELT

32 |61545 1 |AvExXv HOOK DRIVING PINION (SPIRAL)

33 [18028 2 |AVE#@Fv—it SET SCREW M5X0.8 L=5

35 |14033 1 |[F—TFF+—=X BOBBIN CASE OPENER FORK

36 |15055 1 |[A—F+—=X1it PINCH SCREW  11/64X32 L=9.0

37 |61556 I i o OIL WICK 4X4 L=270

39 [14517 1 |ZELIRO/4"~3/8") (1ZHE) BED SLIDE (1/4”~3/8") (Std.)

40 |6031-01 1 [ZLiRLE BED SLIDE SCREW 11/64X40 L=9.0

41 |61515 1 (h<EhS5— HOOK DRIVING SHAFT COLLAR

42 118028 2 |(ATEhS—IE SET SCREW M5X0.8 L=5

43 |61555 1 [E=—q47 OIL TUBE ®5 L=70
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HUIYHEE 1/Thread trimmer mechanism 1
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- HRYYUHERE 1/Thread trimmer mechanism 1

vo. | wa=s |us 2 DESCRIPTION
PARTS NO. | QTY

1 |61516 2 |A=EH DRIVING KNIFE SHAFT

2 (36912 2 [EEBHAXR DRIVING KNIFE

3 |30075 2 |EREjARIE SCREW M4X0.7 L=8.0

4 |37722 2 |AREHS— DRIVING KNIFE SHAFT COLLAR
5 (18028 4 |AREHHS—1EHRL SET SCREW M5X0.8 L=5.0

6 |61517 2 | AZREhASL DRIVING KNIFE SHAFT BUSHING
7 |8103 2 | AREIARILIESRL SET SCREW 11/64X40 L=3.5

8 |36914 2 |BEEARXSZM FIXED KNIFE BRACKET

9 36913 2 |BEAR FIXED KNIFE

10 11437 2 |BEEARIEDH FIXED KNIFE RETAINING PLATE
11 [36915 4 |BEAAL SCREW 1/8X44 L=55

12 |36916 2 |REFAR THREAD RETAINING SPRING

13 [16219 2 |RESARIE SCREW M3X0.5 L=3.3

14 4211 2 [RJFEEAARIEFUE NUT M3X0.5

15 [14024 4 |EEARSEIL SCREW 3/16X32 L=5.5
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AUIYBEHE 2/Thread trimmer mechanism 2
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25UV #EEE 2/Thread trimmer mechanism 2

No. | HeES |uE LZE2 DESCRIPTION
PARTS NO. | QTY

1 [37810 1 | AREHF=BHE(E) DRIVING KNIFE ARM (LEFT)

2 118065 1 | AREHZBHFEE) FHal PINCH SCREW M5X0.8 L=14.0

3 (36918 1 | AREERS DRIVING KNIFE SHAFT CONNECTING ROD
4 (37812 1 | AREHEDHEE) Bl HINGE SCREW M5X0.8

5 |90617 1 |AyFITUK JOINT

6 |4135 1 |FRE+ vk NUT M5X0.8

7 |18065 1 | AREZHFEGE ) IE SCREW M5X0.8 L=14.0

8 |36321 1 | AREZHEE) DRIVING KNIFE ARM (RIGHT)

9 |18065 1 [ARBF5FEE) FHRl PINCH SCREW M5X0.8 L=14.0

10 {90617 2 |AavkFxToR JOINT

11 |30066 1 |AREESS(ZE) L SCREW M5X0.8 L=12.0

12 |36919 1 |Paq JOINT CONNECTING ROD

13 4135 2 |EREFHvk NUT M5X0.8

14 37717 1 |ARRTY T MR JOINT CONNECTING ROD SPRING HOOK
15 |4135 1 | ARRTY T EHRF v NUT M5X0.8

16 |90618 1 | AREEE(G) 1L HINGE SCREW M5X0.8 L=18.0

17 4135 1 | AREEREEE) vk NUT M5X0.8

18 |90625 1 | AREEFEIIET Y v— WASHER

19 |36917 1 | ARDSY DRIVING KNIFE CRANK

20 |8145-02 1 |RYYHLZFO—5— DRIVING KNIFE CRANK ROLLER

21 |38146 1 |RUIVHLZHEY HINGE SCREW 3/16X32 L=155

22 150103 1 |RUYHLZTFFVE NUT 3/16X32

23 37711 1 |ARGSUHARTY Y DRIVING KNIFE CRANK SPRING

24 |36325 1 | ARS8 DRIVING KNIFE CRANK SHAFT

26 [11953 1 | ARS8 RL SCREW 7/32X32 L=5.5

27 |38149 1 | ARISUHOZ R yF PACKING

28 |36323 1 |VL/AFE SOLENOID BASE

29 |[36317 2 |YL/AFELE SCREW M6X1.0 L=22.0

30 |28578 2 |VL/AMFELETyiv— WASHER

31 |36326 1 |PIVRZ ik DRIVING KNIFE CRANK CONNECTING LEVER
32 130068 1 |V Z REFERL HINGE SCREW 7/32X32

33 [13076-01 1 |UIV#Z HESE vk NUT 7/32X32

34 |38158 1 [BIVgzE L SCREW 15/64X28 L=12.0

35 |50409 1 |Gz ERCFvybk NUT 15/64X28

36 |30105 1 |RYYVL/AFEY PIN

37 |30124 2 |HRYYUL/AFE LR (EF2) |RETAINING RING

41 |61519 1 | ARDSUH A ysi— DRIVING KNIFE CRANK STOPPER
42 61518 1 | ARDSHOH AR DRIVING KNIFE CRANK GUIDE
4327178 2 ARSSHHAF1E {SCREW M5X0.8 L=25.0

44 27186 2 |ARDSOHAFIETD v y— |WASHER

47 (30512 1 | ARRTYTHEE STUD

48 |[36920 1 | ARRTY Y JOINT CONNECTING ROD SPRING

_22_




E=YVERE4% /Feed shaft mechanism




£V EHRES{% /Feed shaft mechanism

NO. | I ES |uE A DESCRIPTION
PARTS NO.| QTY

1 |60081 1 [ZEYERAS2IL (B BUSHING, F

2 |60081 1 | ETFEARILGED BUSHING, F

3 60322 1 |ZE=YE AL () FEED SHAFT BUSHING

4 160320 1 | ET#ASIL () UD-SHAFT BUSHING, B

5 60321 1 [ EYEHASIL () FEED SHAFT BUSHING, B

6 |60324 1 |EYEA AL —ILED OIL SEAL

7 |60324 1 |ETFépA A —iL OIL SEAL

8 |60331 1 | ZEYERA AL —IL(ER) OIL SEAL

9 160313 1 |EYER FEED SHAFT

10 |BS12718 1 |EYETILE CHEMICAL FELT

11 |B116920 1 |EYST Y r— RING, THRUST

12 |60310C 1 |ZEYEEE FEED BRACKET SET

13 |60316 1 =Yk FEED ARM

14 [31021 2 |[EYERE&SHRC BOLT, SOCKET M6X1.0 L=16

15 |60310 1 |ZFEYEEEUA) FEED BRACKET ASSY

16 |31094 2 |EYEEE LD RETAINING RING, E5

17 |60308 2 |BEYLETFESEITYy— WASHER, PLAIN

18 |60330 1 |EYUBE1E SET SCREW, SOCKET (CP) M5X0.7 L=4

19 |60311 1 [EYBE PIN

20 (31094 1 |FEUBRE DR RETAINING RING, E5

21 |60308 2 | FEYETELZETYY— WASHER, PLAIN

22 |61558 1 | EYRE Y EZ—Lsq47 TUBE, 185

23 |61559 1 |EYBE iRk OIL WICK, 270

24 |0148-F 2 |BEYBREZ=—ILALTT7TILE FELT, 3X18

25 |15087 1 |Eo—isq47z TUBE SUPPORT, A

26 |60204 1 |[Eo—A/FH#zik BOLT, SOCKET M4X0.7 L=6

27 |60317 1 |EYLETFESEEM) FEED CONNECTING ARM ASSY, UD

28 |60317-01 1 |EYETFESE FEED CONNECTING ARM, UD

29 |60310-02 1 [EYVYETFERFEEY PIN

30 (31094 2 |BYLTFTESEE IEDEH RETAINING RING, E5

31 |60308 2 |EYLETESFETYIY— WASHER, PLAIN

32 |28068 1 ELETREIFEGEAFHRL BOLT, SOCKET M5X0.8 L=20

33 |60333 1 |BYLEE T OIL WICK, L=110

34 |60318 1 |ZEYETFTY2 () FEED LINK ASSY, UD

35 |60079 1 |EYET Lig RUBBER CAP

36 |60339C 1 | FEVEFOVEGERD LOWER FEED CONNECTING ROD SET

37 |60343 1 |1 si 5 —Esk BACK CYLINDER CONNECTION

38 |60339 1 | FREYEZEOYREFR) CONNECTING ROD ASSY, L-FEED

39 |60315 1 |ZEYEhbE FEED SHAFT ARM

40 |28058 1 |EYBERL BOLT, SOCKET M6X1.0 L=12

41 |60338 1 | FEYEEEY PIN

42 131094 2 | TFEYEEE VLR RETAINING RING, E5

43 |60308 2 | TRYEHEE Ty v— WASHER, PLAIN

44 60337 1 | FEYHL LOWER FEED CAM

45 |27172 2 | FTEYAHLIE SET SCREW, SOCKET (CP) M6X1.0 L=8

46 |60314 1 |Zysht s RETAINING RING, E12

47 |60106 1 |EY#ho>— COLLAR, UD ADJUST-SHAFT

48 |18028 1 |EY#h>—i1k SET SCREW, SOCKET (CP) M5X0.8 L=5

49 |60319 1 | ET#4 SHAFT, UD

50 |BS12718 t | ETF#ZzILE CHEMICAL FELT

51 |60106 2 | ET#hT— COLLAR, UD ADJUST-SHAFT

52 |18028 2 |ET#hZ—I1E SET SCREW, SOCKET (CP) M5X0.8 L=5

53 |B104450 1 | ETF#T L RUBBER CAP

55 61014 1 | FEYETHA FEED CAM, UD

56 35999 2 |EYETHALIL SET SCREW, SOCKET (CP) M6X1.0 L=6

57 |60336 1 |EYEFOYE FEED ROD, UD

58 |60315 1 | L TFEdRw FEED SHAFT ARM

59 |28058 1 | EFigBgEhl BOLT, SOCKET M6X1.0 L=12

60 |60338 2 |FEYLETFTOVFEL PIN

61 [31094 4 | EFOYRE IEHER RETAINING RING, ES

62 (60308 4 | EFOYFIviv— WASHER, PLAIN

63 |61524 1 |EYRA FEED PLATE BASE

64 |60540 2 EURESIE SCREW M4X0.7 L=8

65 |12131 1 [EVIREERL - |HINGE SCREW 3/36X32

66 |50103 1 pEYIREERLTVE NUT

67 |61557 1 TS aA 2k T-JOINT
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